
i

CALIFORNIA REGIONAL WATER QUALITY

CONTROL BOARD

LOS ANGELES REGION

ORDER NO. R4-2004-0097

NPDES PERMIT NO. CA0053911

COUNTY SANITATION DISTRICTS OF LOS ANGELES COUNTY
SAN JOSE CREEK WATER RECLAMATION PLANT



TABLE OF CONTENTS

ii

PURPOSE OF ORDER -----------------------------------------------------------------------------------------  1

FACILITY AND TREATMENT PROCESS DESCRIPTION ---------------------------------------------  1

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION --------------------------------  3

DISCHARGE QUALITY DESCRIPTION --------------------------------------------------------------------  6

APPLICABLE LAWS, PLANS, POLICIES AND REGULATIONS -------------------------------------  8

Federal Clean Water Act ------------------------------------------------------------------------------  8

Basin Plan ------------------------------------------------------------------------------------------------  8

Sources of Drinking Water Policy -------------------------------------------------------------------  9

Potential Municipal and Domestic Supply (P* MUN) -------------------------------------------  9

State Implementation Policy (SIP) and California Toxics Rule (CTR) ---------------------  9

Alaska Rule ---------------------------------------------------------------------------------------------- 10

Beneficial Uses ------------------------------------------------------------------------------------------ 10

Title 22 of the California Code of Regulations---------------------------------------------------- 12

Antidegradation Policy --------------------------------------------------------------------------------- 14

Watershed Approach ----------------------------------------------------------------------------------- 14

REGULATORY BASES FOR EFFLUENT AND DISCHARGE REQUIREMENTS ---------------- 14

Water quality Objectives and Effluent Limits------------------------------------------------------ 14

Mass and concentration Limits----------------------------------------------------------------------- 15

Maximum Daily effluent Limitations ----------------------------------------------------------------- 16

Pretreatment---------------------------------------------------------------------------------------------- 16

Sludge Disposal ----------------------------------------------------------------------------------------- 16

Storm Water Management ---------------------------------------------------------------------------- 16

Clean Water Act Effluent Limitations --------------------------------------------------------------- 16

Antibacksliding Policies -------------------------------------------------------------------------------- 17

Applicable Water Quality Objectives---------------------------------------------------------------- 17



TABLE OF CONTENTS

iii

Types of Pollutants-------------------------------------------------------------------------------------- 17

Technology-Based Limits for Municipal Facilities (POTWs) ---------------------------------- 17

Water Quality Based Effluent Limits (WQBELs) ------------------------------------------------- 17

Water Quality Based Effluent Limitations for Toxic Pollutants-------------------------------- 18

Basis for Effluent Limits for 303(d) Listed Pollutants-------------------------------------------- 18

303(d) Listed pollutants -------------------------------------------------------------------------------- 18

Relevant Total Maximum Daily Loads ------------------------------------------------------------- 19

Mixing Zones and Dilution Credits ------------------------------------------------------------------ 19

REASONABLE POTENTIAL ANALYSIS ------------------------------------------------------------------- 20

            N-Nitrosodimethylamine ------------------------------------------------------------------------------- 24

POLLUTION MINIMIZATION PROGRAM ------------------------------------------------------------------ 25

INTERIM REQUIREMENTS------------------------------------------------------------------------------------ 26

PUBLIC NOTIFICATION AND CEQA COMPLIANCE --------------------------------------------------- 27

DISCHARGE REQUIREMENTS ------------------------------------------------------------------------------ 28

EFFLUENT LIMITATIONS ---------------------------------------------------------------------------- 28

RECEIVING WATER LIMITATIONS---------------------------------------------------------------- 37

SLUDGE REQUIREMENTS------------------------------------------------------------------------------------ 39

PRETREATMENT REQUIREMENTS------------------------------------------------------------------------ 40

REQUIREMENTS AND PROVISIONS ---------------------------------------------------------------------- 41

REOPENERS AND MODIFICATIONS ---------------------------------------------------------------------- 46

EXPIRATION DATE---------------------------------------------------------------------------------------------- 47

RESCISSION ------------------------------------------------------------------------------------------------------ 47

ATTACHMENTS:

1. FIGURE 1 - Location Map -------------------------------------------------------------------48

2. FIGURE 2A and 2B - Wastewater Process Schematic -------------------------------49



TABLE OF CONTENTS

iv

3. FIGURE 3 – Depth to Groundwater near San Jose Creek WRP-------------------51

4. FIGURE 4 - Receiving Water Station Map-----------------------------------------------52

A. State Water Resources Control Board Order No. 97-03-DWQ NPDES General
  Permit No. CAS000001

B. Biosolids Use and Disposal Requirements

C. Generic Toxicity Reduction Evaluation (TRE) Workplan for POTWs

F. Fact Sheet including:
• Table 1A & 1B – Reasonable Potential Analysis (RPA) for Ammonia N,

Chronic Toxicity, MBAS, and Oil & Grease

• Table 2A & 2B – Effluent Data for Ammonia N, Chronic Toxicity, MBAS, and
Oil & Grease

• Table 3A & 3B – Temperature and pH data

• Table 4 - RPA and Limit Derivation for Priority Pollutants

• Table 5A & 5B – Effluent Data Summary for Priority Pollutants

H. Ammonia Tables

N. Standard Provisions

P. Requirements for Pretreatment Annual Report

T. Monitoring and Reporting Program



March 16, 2004
Revised: April 26, May 26, and June 10, 2004

1

State of California
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

LOS ANGELES REGION

ORDER NO. R4-2004-0097

NPDES NO. CA0053911

WASTE DISCHARGE REQUIREMENTS
FOR

COUNTY SANITATION DISTRICTS OF LOS ANGELES COUNTY
(San Jose Creek Water Reclamation Plant)

The California Regional Water Quality Control Board, Los Angeles Region (hereafter Regional
Board), finds:

PURPOSE OF ORDER

1. County Sanitation Districts of Los Angeles County (hereinafter CSDLAC or Discharger)
discharge tertiary-treated wastewater, from its San Jose Creek Water Reclamation Plant
(San Jose Creek WRP) under waste discharge requirements contained in Order No. 95-
079, adopted by this Regional Board on June 12, 1995.  Order No. 95-079 also serves as a
permit under the National Pollutant Discharge Elimination System (NPDES No.
CA0053911), which regulates the discharge of treated wastewater to the San Gabriel River
and San Jose Creek, waters of the State of California and of the United States.

2. Order No. 95-079 had an expiration date of May 10, 2000.  Section 122.6 of Title 40, Code
of Federal Regulations (40 CFR) and section 2235.4 of Title 23, California Code of
Regulations (CCR), state that an expired permit continues in force until the effective date of
a new permit, provided that the permittee has made a timely submittal of a complete
application for a new permit.  On November 15, 1999, the CSDLAC filed a Report of Waste
Discharge (ROWD) and applied to the Regional Water Quality Control Board (Regional
Board) for reissuance of waste discharge requirements (WDRs) and NPDES permit to
discharge tertiary-treated wastewater.  Therefore, the Discharger’s permit has been
administratively extended until the Regional Board acts on the new WDRs and permit.

3. This Order is the reissuance of WDRs that serves as an NPDES permit for the San Jose
Creek WRP.

FACILITY AND TREATMENT PROCESS DESCRIPTION

4. The San Jose Creek WRP consisting of East and West WRPs is one of eleven publicly
owned treatment works (POTWs) (Saugus, Valencia, Whittier Narrows, Pomona, La
Cañada, Long Beach, Los Coyotes, San Jose Creek, Lancaster, Palmdale, and Joint
Water Pollution Control Plant) owned and operated by CSDLAC.  The San Jose Creek
WRP is a tertiary treatment facility located at 1965 South Workman Mill Road, Whittier,
California 90607. The plant consists of two completely separate, independently operated
units with separate raw sewage sources and outfalls. As reported in the ROWD, the San



County Sanitation Districts of Los Angeles County CA0053911
San Jose Creek Water Reclamation Plant Order No. R4-2004-0097

2

Jose Creek WRP has a combined design capacity of 100 million gallons per day (mgd), of
which San Jose Creek East and West WRPs individually contribute 62.5 and 37.5 mgd,
respectively.  In 2002, the San Jose Creek WRP only discharged an average total of 83
mgd of tertiary treated municipal wastewater to the San Gabriel River and San Jose
Creek, at Whittier, California.

The plant was constructed in three stages.  Stages I and II (also identified here as the San
Jose Creek East WRP) are located on the east side of the 605 Freeway.  Stage III (also
identified here as the San Jose Creek West WRP) is located on the west side of the 605
Freeway and was placed into full operation in January 1993.  The San Jose Creek WRP is
part of CSDLAC’s integrated network of facilities, known as the Joint Outfall System
(JOS), which includes seven treatment plants. The upstream treatment plants (Whittier
Narrows, Pomona, La Cañada, Long Beach, Los Coyotes, and San Jose Creek) are
connected to the Joint Water Pollution Control Plant (JWPCP) located in Carson. This
system allows for the diversion of influent flows into or around each upstream plant, if so
desired.  Figure 1 shows the vicinity map for the San Jose Creek WRP.

5. The San Jose Creek WRP serves approximately 914,100 people in the Cities of Arcadia,
Azusa, Baldwin Park, Bradbury, Industry, Covina, Diamond Bar, Duarte, El Monte,
Glendora, Irwindale, La Habra Heights, La Puente, La Verne, Monrovia, Pasadena,
Pomona, Rosemead, San Dimas, San Gabriel, San Marino, Sierra Madre, Temple, and
West Covina. Flow to the plant consists of domestic and industrial wastewater. During
2002, industrial wastewater represented approximately 15% of the total flow to the plant.

6. The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified San Jose Creek WRP as a major discharger.  It has a Threat to Water
Quality and Complexity Rating of 1-A pursuant to Section 2200, Title 23, CCR.

7. Pursuant to 40 CFR, Part 403, the San Jose Creek WRP developed, and has been
implementing, an industrial wastewater Pretreatment Program, which has been approved
by USEPA and the Regional Board.

8. Treatment at the San Jose Creek WRP currently consists of primary sedimentation,
nitrification-denitrification (NDN) activated sludge biological treatment, secondary
sedimentation with coagulation, inert media filtration, chlorination and dechlorination.  No
facilities are provided for solids processing at the plant. Sewage solids separated from the
wastewater are returned to the trunk sewer for conveyance to JWPCP for treatment and
disposal.  Figures 2A and 2B depict schematics of the San Jose Creek East and West
WRP wastewater flows.

In order to achieve compliance with the ammonia Basin Plan objectives, the Districts
began the conversion of San Jose Creek East WRP to NDN operating mode in August
2000.  As of June 12, 2003, San Jose Creek East and West WRPs have been in full NDN
mode, and 100% of the effluent discharged to the San Jose Creek and/or the San Gabriel
River has undergone full treatment including NDN treatment.  Even though the San Jose
Creek East is operating in full NDN mode, NDN-related construction, which includes
expansion of the return activated sludge (RAS) stations and modifications to the aeration
tanks, is still occurring.  Modifications to the aeration tanks require the diversion of some
influent flow from San Jose Creek East to San Jose Creek West and thus, starting on
October 6, 2003, approximately 6 mgd of flow is being diverted from San Jose Creek East



County Sanitation Districts of Los Angeles County CA0053911
San Jose Creek Water Reclamation Plant Order No. R4-2004-0097

3

to San Jose Creek West.  The diversion is anticipated to end when the aeration work is
completed by June 2004.

However, recent scientific investigations have found that the disinfection of the filtered
activated sludge NDN effluent and increased polymer dosing generates n-
nitrosodimethylamine (NDMA) as a byproduct.  To date, ultra violet (UV) oxidation is the
only available technology capable of destroying NDMA in wastewater. Currently, CSDLAC
is conducting a UV disinfection pilot project at the Whittier Narrows WRP in an effort to
eliminate in-plant generation of NDMA.  Pending the outcome of this pilot study, the
disinfection process at the San Jose Creek WRP, and other CSDLAC WRPs, may be
changed from chlorination to UV.  The purpose of installing and operating the UV
disinfection systems, will be to restore NDMA concentrations to their pre-NDN levels, for
the continued protection of local groundwater, and to prevent the formation of other
chlorination disinfection byproducts, such as cyanide and trihalomethanes.

9. Water Recycling Facility. During 2002, the Discharger recycled approximately 5% (33
million gallons of treated effluent per year) from the San Jose Creek East WRP and 11%
(39 million gallons of treated effluent per year) from the San Jose Creek West WRP, and
plans to continue doing so.  The production, distribution, and reuse of recycled water are
presently regulated under Water Reclamation Requirements (WRR) contained in Order
No. 87-51, adopted by this Board on April 27, 1987.  Pursuant to California Water Code
section 13523, these WRRs were reviewed in 1997 and were readopted without change in
Board Order No. 97-072, adopted on May 12, 1997.

Recycled water is used for landscape irrigation, in cooling towers, and for dust control.
Recycled water reuse areas include parks, schools, country club, landfills, and a cemetery
in the San Jose Creek WRP’s distribution system.  CSDLAC is promoting additional reuse
options for the treated effluent.

As illustrated on the Schematic of Wastewater Flow (Attachments 2a and 2b) for the San
Jose Creek WRP, the recycled water that is piped for reuse is not dechlorinated to
maintain an adequate level of residual chlorine to prevent/minimize regrowth of bacteria
during distribution.

10. Storm Water Management.  CSDLAC does not treat storm water runoff at the San Jose
Creek WRP, except for stormwater infiltration and inflows in the sewer and stormwater that
traverses the treatment tanks.  It has developed and implemented a Storm Water Pollution
Control Plan for storm water that does not enter the treatment system.

 DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION
 
11. The San Jose Creek WRP discharges tertiary-treated wastewater via two discharge points

(001 and 003) to the San Gabriel River, above the estuary, within the San Gabriel River
Watershed.  Tertiary-treated effluent is also discharged via one discharge point (002) to
San Jose Creek, a tributary of the San Gabriel River. Existing points of discharge are as
follows:

A. Discharge Serial No. 001: Discharge to San Gabriel River from both the East and
West San Jose Creek WRPs (approximate coordinates: Latitude 33° 55' 50" and
Longitude 118° 06' 24").  Discharge No. 001 is the primary discharge outfall and is



County Sanitation Districts of Los Angeles County CA0053911